
  

Page 1 of 5 

1-24-2019 Regular Board Meeting 

Agenda      
San Miguel Community Services District 

BOARD OF DIRECTORS 

John Green, President    Joseph Parent, Director 

Anthony Kalvans, Director         Hector Palafox, Director  Ashley Sangster, Director 

 

THURSDAY, January 24th, 2019 

6:00 P.M. closed session 7:00 P.M. opened session 

BOARD OF DIRECTORS REGULAR MEETING AGENDA  
 

SMCSD Boardroom  

1150 Mission St. 

San Miguel, CA 93451 

Cell Phones: As a courtesy to others, please silence your cell phone or pager during the meeting and engage in 

conversations outside the Boardroom. 

 

Americans with Disabilities Act: If you need special assistance to participate in this meeting, please contact the 
[...]
Population 

Percent 

Increase
1 

Annual Growth Rate 

(CAGR)
2 

1990 1,123 ---- ---- 

2000 1,420 26% 2.4% 

20103 2,336 65% 5.1% 



 

 

18 | P a g e  

 

 

2035 3,658 57% 1.8% 

Notes: 

1. The percentage increase in population during the 10#year period ending at the year indicated in that row. 

2. The compounded annual growth rate during the 10#year period ending at the year indicated in that row.  

3. The 2010 Population has been adjusted from the information provided by the 2010 Census because the Census 

Designated Place (CDP) for San Miguel is slightly different than the San Miguel URL. 

  

2.4 Land Use 

The San Miguel CSD Service Area covers approximately 1,530 acres. A summary of the different land use 

types within San Miguel and the approximate acreage for each land use type is included in Table 2. 

Where residential uses are allowed, the table identifies the average number of dwellings allowed in 

terms of dwelling units per acre, the number of units that existed in 2013, the number of potential new 

units that could be added based on the acreage of each land use type, and population estimates. Non-

residential uses are characterized in terms of potential floor area expressed in square footage. 

The Land Use Plan map is presented in Figure 5, which depicts a variety and balanced arrangement of 

proposed land uses that will serve the needs of the community as it develops in the future. The map 

illustrates where the land use areas are located, but it is not intended to show the exact boundaries of 

proposed land use categories (zones). Instead, it shows generalized land use patterns that provide the 

basis for the more specific land use categories that are shown on the Official Maps of the Land Use 

Element. Those land use categories determine where the requirements and standards of the San Luis 

Obispo County Land Use Ordinance apply. 

 

 

 

 

 

 

 

 

 

 



 

 

19 | P a g e  

 

 

 

 

 

TABLE 2. LAND USE IN SAN MIGUEL 

 

 

 



 

 

20 | P a g e  

 

 

 

Figure 5. San Miguel Land Uses 



 

 

21 | P a g e  

 

 

2.5 Development Potential 

The Study Area considered under this Community Plan is coterminous with the boundary of the San 

Miguel Community Services District (CSD), as approved by the Local Agency Formation Commission. In 

the future, when the town expands, and additional land is required for new urban development, 

especially land uses that would provide opportunities for new businesses and employment, community 

expansion should occur within the 2013 CSD boundaries.  This Plan identifies two sites for potential 

community expansion. These areas are graphically depicted in the Figure presented below.  

 



 

 

22 | P a g e  

 

 

 

Figure 6. San Miguel Expansion Zone 

 

Expansion Area #1 is located on the west side of Indian Valley Road, just north of the old landing strip 

site that is referred to as the Indian Valley Road area (see Figure 6).  This site is also a relatively level 

area on the upper river terrace. This site is large enough to accommodate a variety of uses, but its 

location on the east side of the river is less convenient for future expansion.  

Expansion Area #2 is located near the southerly end of town, east of the railroad tracks and southeast of 

the mission.  The site contains about eight acres that are gently sloped and outside of the flood hazard 



 

 

23 | P a g e  

 

 

area.  There may be access constraints due to the railroad tracks.  This site’s size would limit it to 

smaller-scale projects that may be appropriate for the southern gateway to town.  Recreational or 

visitor-serving uses would be most appropriate for this area.    

In order to expand the community to include any of these sites, an amendment to this Plan will need to 

be approved.  A proposal to expand the community would address things like access and circulation, 

extension of utilities, water supply, parks and open space, development intensity, and community 

facilities needed for development (e.g. roads, parks, and water and sewer lines). 

3 WASTEWATER CHARACTERISTICS AND FACILITIES 

3.1 Overview 

A description of the existing SMCSD wastewater treatment system and an evaluation of historical 

wastewater flows and loads are presented in the following sections of this report. In addition, the flows 

and loads that are projected for the 30-year planning period are also presented.  

 A graphical depiction of the general service areas and facility locations is presented in Figure 7. Under 

existing conditions, only the main area of the San Miguel community (i.e. that portion of the SMCSD 

service area that is located on the west side of the Salinas River) is currently served by sanitary sewer 

collection and WWTP infrastructure. The parcels within the SMCSD service area which are located on 

the east side of the Salinas River are currently served by on-site wastewater treatment systems (OWTS). 

In the main zone (i.e. west side of the Salinas River), there are currently six (6) OWTS. On the east side of 

the Salinas River, in an area designated the San Lawrence Terrace (SLT), there are a total of sixty-five 

(65) OWTS.  At this time, it is not expected that the SLT residents will be served in the near future by 

public wastewater facilities, however, there are provisions to accommodate a carrier pipe for a new 

sanitary sewer in the future River Road bridge crossing of the Salinas River, should the need arise.  As for 

the six (6) OWTS systems in the main zone, it is planned that these will be served by the wastewater 

plant in the future. 

Historical wastewater flows and loads were evaluated to understand daily and seasonal trends, as well 

as variation due to drought and non-drought conditions. Current flows and loads were compared with 

design criteria of the existing facility and to understand regulatory compliance history. The flow and load 

projections which are presented in the following sections of this document are based on an analysis of 

available historical data provided by the District, current flow monitoring which was conducted in 

conjunction with the current study, and available information related with future land use. 



 

 

24 | P a g e  

 

 

 

Figure 7. San Miguel CSD Sanitary Sewer Service Area 

3.2 Wastewater Flow Definitions 

The design requirements for the wastewater collection and treatment system relate primarily to the 

volume of flow which is conveyed though the collection system of gravity and pressure pipelines and 

through the various treatment processes at the WWTP. Flows in the sanitary sewer collection system, 

which result in significant surcharge conditions, can result in sewage back-ups into connected structures 

and / or overflows and bypasses of the wastewater system. The wastewater system flow scenarios 

examined in conjunction with this study include average daily flow (ADF), maximum day dry weather 

flow (MDDWF), maximum day wet weather flow (MDWWF), and peak hour wet weather flow (PHWWF). 

These flow scenarios, for selected development conditions, are summarized in a subsequent section of 

this report.  

When discussing wastewater system flow scenarios, it’s important to define some of the terminology 

commonly used to describe and analyze water system demands. 

• Average Daily Flow (ADF) is the average daily wastewater flow over the course of a year and is 

generally obtained by averaging the mean monthly flows conveyed to the WWTP through the 

course of a year. The WWTP monthly monitoring reports (MMRs) report ADF.  



 

 

25 | P a g e  

 

 

 

• Average Annual Flow (AAF): AAF flow is the average of the ADF values during a calendar year.   

• Average Day Maximum Month Flow (ADMMF): ADMMF is the largest volume of flow anticipated 

to occur during either a continuous 30-day period or a calendar month. The WWTP MMRs 

report ADMMF.  

• Maximum Day Dry Weather Flow (MDDWF) reflects the maximum flow rate during the peak 

month of summer.  This condition reflects the seasonal variation in dry weather flow.  

• Maximum Day Wet Weather Flow (MDWWF) reflects the maximum flow rate during the peak 

month of winter.  This condition reflects the seasonal variation in wet weather flow.  

• Peak Hour Wet Weather Flow (PHWWF) is the maximum flow rate that occurs in a single hour 

during wet weather (a significant rain storm event).  Since the District does not record hourly 

flow rates, this factor must be derived from standard engineering methodology and judgment.  

This flow condition will govern the design of the sewage collection system and represents the 

maximum flow rate that the system must convey. 

Treatment plant facilities are typically sized for specific flow parameters, as shown in Table 3. 

TABLE 3. BASIS OF WWTP SIZING 

Flow Parameter Element 

ADMMF, MGD 

Secondary Treatment Process 

Chemical Storage Facilities 

Solids Handling Facilities 

PHWWF, MGD 

Influent Pump Station 

Headworks (bar screens and grit removal) 

Secondary Clarifiers 

Tertiary Filtration 

Disinfection 

Effluent Pump Station 

 

3.3 Existing Wastewater Treatment Plant 

3.3.1  Site Description / Available Land 

The existing wastewater treatment plant (WWTP) is situated on a tract of land comprising approximately 

17 acres. The facility underwent a significant upgrade in the late 1990s, bringing its current and 

permitted capacity to 200,000 GPD (0.2 MGD). The current WWTP comprises four (4) partially mixed 



 

 

26 | P a g e  

 

 

aerated lagoons in series (though the first two lagoons are piped to also operate in parallel) and three 

(3) percolation ponds. A graphical depiction of the WWTP is presented in Figure 8. 

 
Figure 8. Current San Miguel WWTP 

 



 

 

27 | P a g e  

 

 

 

Figure 9. San Miguel WWTP Expansion Area 

 

SMCSD has recently purchased approximately 18 acres of unimproved land to the North and East of the 

current Wastewater Treatment Facility for future expansion purposes. The new land is graphically 

depicted in Figure 9. 

3.3.2 Existing WWTP Infrastructure / Processes 

The major elements which comprise the SMCSD WWTP are summarized as follows: 

• Headworks: At this time, there isn’t a headworks associated with this plant, only influent 

pumping/metering of wastewater.   Raw wastewater is pumped from the influent wet well / lift 

station to the first aerated treatment pond.    

• Aerated Treatment Ponds, Stage 1:  There are two 0.94 MG aerated aerobic ponds, equipped 

with 25 and 20 horsepower pumps, respectively.  These are completely mixed aerated lagoons.  

Thus, the floating aerators keep all solids in suspension while maintaining dissolved oxygen 

levels.  Solids do not appreciably deposit in Ponds 1 and 2, but instead settle out predominantly 

in Pond 3. Floatable plastics and debris must be raked out of these ponds by hand.   

• Aerated Treatment Ponds, Stage 2:  There is a single 0.87 MG Stage 2 Pond, with a 7.5 HP 

aerator.  This pond and floating aerators maintain dissolved oxygen levels in the pond, while 

allowing solids to settle to the bottom of the pond.  Solids settle to the bottom of the pond, and 



 

 

28 | P a g e  

 

 

organic matter in the sludge slowly decomposes anaerobically.  This pond is generally referred 

to as a facultative pond, with an upper aerobic zone and lower anaerobic zone.   

• Aerated Treatment Ponds, Stage 3:  There is a single 0.87 MG pond equipped with a 7.5 HP 

aerator.  This is the final (fourth) pond that also maintains dissolved oxygen levels in the upper 

zone.  Very little sludge settles in this pond, and this pond is considered a final polishing pond 

prior to discharge to the percolation ponds/beds.   

• Percolation Ponds:  There are three (3) percolation ponds totaling 1.7 acres in area.  The two 

northernmost ponds were re-conditioned in 2008.  At that time, both ponds had silted up 

considerably, and were not effectively percolating effluent.  Both ponds were dried out and 

ripped, and the upper several feet of material were removed, and replaced with clean sand.  In 

addition, the percolation ponds were deep-ripped in several locations to allow for better 

connectivity to the underlying more permeable soils.  The third and southernmost pond was not 

re-worked at that time but continues to serve as a percolation pond. 

• Biosolids Disposal: Although some biosolids accumulate in each of the aerated treatment ponds, 

the majority accumulates in Pond 3. When deemed appropriate by the WWTP operations staff, 

the biosolids are pumped from Pond 3 to the existing sludge drying basin. After drying and 

stabilization, the biosolids are transported to a local landfill for disposal.  

The design criteria for the existing SMCSD wastewater treatment facilities are summarized in Table 4. 

 

TABLE 4. SMCSD WWTP SUMMARY DATA 

Parameter, units Value 

FLOWS 

Average Daily Flow (ADF) mgd 0.2 

Maximum Daily Flow (MDF), mgd 0.20 

Peak Hourly Flow (PHF), mgd 0.80 

WASTE STRENGTH AND LOADING 

Influent BOD5, mg/L (design) [lbs/day] 300 [500] 

Influent TSS, mg/L (design) [lbs/day] 250 [417] 

INFLUENT LIFT STATION 

Pump Type Submersible 

No. of Pumps 2 

Pump Horsepower (HP), each 7.5 

Capacity, Each Pump, gpm 300 

Total Dynamic Head, TDH, feet 17 

TREATMENT PONDS 

Stage 1 (2 ponds): 

     Surface Area, Acres, each 

 

0.44 



 

 

29 | P a g e  

 

 

Parameter, units Value 

     Depth, Feet, each 

     Volume, Million Gallons, each 

     Hydraulic Retention Time, Days, each 

     Aerator Horsepower, HP  

12 

0.94 

4.7 

25, 20 

Stage 2: 

     Surface Area, Acres 

     Depth, Feet 

     Volume, Million Gallons 

     Hydraulic Retention Time, Days 

     Aerator Horsepower, HP 

 

0.41 

10 

0.87 

4.4 

7.5 

Stage 3: 

     Surface Area, Acres 

     Depth, Feet 

     Volume, Million Gallons 

     Hydraulic Retention Time, Days 

     Aerator Horsepower, HP 

 

0.41 

10 

0.87 

4.4 

7.5 

EFFLUENT PERCOLATION/DISPOSAL 

Pond 1: 

     Surface Area, SF (acres) 

26,500 (0.61) 

Pond 2: 

     Surface Area, SF (acres) 

24,200 (0.56) 

Pond 3: 

     Surface Area, SF (acres) 

23,200 (0.53) 

 

 

3.4 Wastewater Flow Analysis 

3.4.1 Historic Wastewater Flows 

For the purposes of determining the appropriate wastewater system flows for existing and future 

conditions, an analysis was performed on the SMCSD historic wastewater system flow data. The 

available flow data is derived from an analysis of the daily flow records from the WWTP influent lift 

station.  Data was analyzed for 10 years from 2008 to 2018. In 2015, the WWTP influent flow meter was 

changed. The trends before that time show a decreasing monthly flow rate. This may be due to an error 

in the meter. Given that there has been a moderate level of residential housing growth within the 

SMCSD service area within the past several years, the period of historic wastewater flow analysis is most 

accurate between January 2016 and May 2018. This period included relatively wet winter periods and 

hot, dry summer periods. During this period, the daily volume of wastewater that was conveyed to the 

WWTP from the sanitary sewer collection system averaged 146,476 GPD. (Note: The spikes in the data 

seem to be an error in the monitoring device). A graphical depiction of the monthly water vs time is 

presented below. 



 

 

30 | P a g e  

 

 

 

Figure 10. San Miguel WWTP Historic Flows. 

 

Based on a review of the data for the referenced planning period, it was determined that several of the 

low and high flow measurements are anomalous and likely in error. This is evident by flow 

measurements on subsequent days that vary by more than 100%, during times when there was no 

rainfall or any other reason to expect dramatic flow variations. To develop appropriate design flows for 

the wastewater collection facilities, accepted engineering methods and previous engineering experience 